
 

 

 
 
  

REFERENCE LIST 

SEMICONDUCTOR 

SOLAR 

PHARMA 

POWER GENERATION 

FOOD & BEVERAGE 

PULP AND PAPER 

CHEMICAL 

OIL AND GAS 

MINING 

AEROSPACE AND TRANSPORT 

Demineralisation & Condensate 

Polishing 
Treatment in Power Stations and Industrial Power Plants 
 



Client Plant Type Capacity 

 

1E660 Power Ind Rev 16 Page: 2 Of: 21 Date: 15/04/2016 
 

OOO EvroChim-BMU 
Belorechensk/Russia 
 
 

Demineralisation plant 
 

Cation and anion exchangers, CO2 degassers, mixed bed 
exchangers, regeneration equipment 

3 x 100 m³/h 

 

Power plant Mainz-Wiesbaden 
Mainz/Germany 
 

Demineralisation plant 
 
Deferrisation and demanganisation filters, cation and anion 
exchangers (UPCORE), CO2 degassers, mixed bed 
exchangers, regeneration equipment 

2 x 42 m³/h 

Alstom 
Tzafit/Israel 
 

Demineralisation plant 
 
Gravel filters, Activated carbon filters, cation and anion 
exchangers (UPCORE), CO2 degassers, mixed bed 
exchangers, regeneration equipment, chemical storage tanks 
 
Waste water treatment 
 
Neutralisation 

2 x 100 m³/h 

Siemens 
Andong/Korea 
 

Condensate treatment 
 
Cartridge filters, external regenerated mixed bed exchanger, 
regeneration equipment, chemical storage tanks 

2 x 198 m³/h 

Siemens 
Ansan/Korea 
 

Condensate treatment  
 
Cartridge filters, external regenerated mixed bed exchanger, 
regeneration equipment, chemical storage tanks 

2 x 345 m³/h 
 

 
Alstom Power 
Rybnik/Poland 

 

 
Condensate treatment 
 

Cartridge filters, cation and mixed bed exchangers, 
regeneration equipment, chemical storage tanks 

 

2x 795 m³/h 

 
Alstom Power 
Narva/Estonia 
 

 
Pre-treatment 
 
Coagulation, flocculation, sedimentation, sandfilter, biofilter, 
backwashwater recycling and sludge dewatering unit 
 
Demineralisation plant 
 
Cation and anion exchangers (UPCORE), CO2 degassers, 
mixed bed exchangers regeneration equipment, chemical 
storage tanks 
 
Waste water treatment 
 
Neutralisation 

1 x 55

2 x 36

m³/h 

 

 

 

 

m³/h 



Client Plant Type Capacity 

 

1E660 Power Ind Rev 16 Page: 3 Of: 21 Date: 15/04/2016 
 

 
ThyssenKrupp Uhde 
EG-EHC 
 

 
Pre treatment 
 
Coagulation, flocculation, sedimentation, sand filter 
 
Cooling tower make-up water treatment 

 
Reverse osmosis 
 
Demineralisation plant 
 
Reverse osmosis, mixed bed exchangers 
 
Waste water treatment - ZLD 
 
Reverse osmosis, crystalliser 

120

120

14

28

 

m³/h 

 

m³/h 

 

m³/h 

 

m³/h 

 
Siemens 
Hemweg/Netherlands 
 

 
Boiler blow down recycling unit 
Balance tank, RO-EDI 

2 x 8 m³/h 

 
Ecolutia 
Gommiswald/Switzerland 
 

 
3 x Pretreatment – Container 

Multimediafilter 
150 m³/h 

 
Siemens 
Toul/France 
 

 
Demineralisation plant 
2 stage RO system, membrane-degasification, 
EDI, dosing equipment 

2 x 6 m³/h 

 
KVA 
Bern/Switzerland 
 

 
Demineralisation plant 
Softener, RO, dosing equipment, EDI 

2 x 7.5 m³/h 

 
Ecolutia 
Gommiswald/Switzerland 
 

 
4 x Pretreatment – Container  
Multi-media filter 
 
3 x Brackish water RO – Container 
 

150

55

m³/h 

m³/h 

 
Power Holding Co of Nigeria, 
Egbin Power Plant, 
Lagos/Nigeria 

 
Major refurbishment of existing power station 
 
Raw water pretreatment plant 

Chemical Dosing (Lime, Chlorine) 
Twin clarifiers 
Sand filtration 
Raw water & firefighting storage 
Carbon filtration & Potable water storage 
 
Demineralisation Plant 
GAC filtration, cation, anion and mixed bed ion exchangers 
Regeneration stations 
Chemical Bulk storage & measuring systems 

300

2 x 240

m³/h 

 

 

 

m³/h 

 
Siemens AG 
Rotterdam/Netherlands 

 
Demineralisation plant 
Gravel and activated carbon filtration, cation and anion 
exchangers, degasser, mixed bed exchangers, regeneration 
station, chemical storage, neutralisation 

2 x 16 m³/h 

 
Tractebel Brüssel/Belgium 
GDF Suez 
Wilhelmshafen 
 

 
Demineralisation plant 
Cartridge filter, cation and anion exchangers, mixed bed 
exchangers, regeneration station, chemical storage 
 
Flue gas desulphurisation 
Precipitation, flocculation, sedimentation (2 staged) sand 
filter, sludge dewatering, chemical storage 
 
Boiler feed water with OIS Belgium as consortium 
partner 
 

2 x 40

1 x 40

m³/h 

 

m³/h 



Client Plant Type Capacity 

 

1E660 Power Ind Rev 16 Page: 4 Of: 21 Date: 15/04/2016 
 

 
Perlen Papier AG 
Perlen/Switzerland 
 

 
Demineralisation 

cation exchanger  
scavenger  
anion exchanger 
mixed bed exchanger 

2 x 40
1 x 40
2 x 40
1 x 60

 
 
m³/h 
m³/h 
m³/h 
m³/h 

 
Alstom Power Plants 
RWE nPower, Pembroke 
UK 
 
 

 
Demineralisation 
Raw Water storage & back-washable filters 
Ultrafiltration with CIP system 
RO pre-filters 
Double Pass RO units with CIP system 
Permeate storage & pumping 
Mixed bed exchangers 
Bulk storage & dilution systems for 96% H2SO4 & 32% NaOH 
Neutralisation system 

2 x 86

2 x 84

2 x 60

 
 
 
m³/h  
 
m³/h 
 
m³/h 

 
Mondi 
Syktyvkar/Russia 
 

 
Condensate polishing plant 
Cartridge filter, mixed bed exchanger, regeneration station, 
Condensate storage tank 

3 x 400
 
m³/h 

 
E.On 
Maasflakte/Netherlands 
 
 

 
Demineralisation 
Gravel and activated carbon filtration, RO, mixed bed, 
chemical storage 
 
Condensate polishing plant 
Cartridge filter, cation exchanger, mixed bed exchanger, 
neutralisation, dosing equipment 

2 x 70

2 x 650

 
m³/h 
 
 
m³/h 

 
Siemens AG 
Lünen 
Germany 
 

 
Cooling tower make-up water 

FLOCOPAC LC  
Demineralisation 
Gravel and activated carbon filtration, cation and anion 
exchanger, TOC - RO, mixed bed, chemical storage 
Condensate polishing plant 

Cartridge filter, cation exchanger, mixed bed exchanger, 
neutralisation 

2 x 750

2 x 25

2 x 713

 
m³/h 
 
m³/h 
 
m³/h 

 
KAB Takuma GmbH 
HKW Eisenhüttenstadt 
Germany 
 
 

 
Cooling tower make-up water 
Gravel filter, dosing equipment 
Demineralisation 
Scavenger, cation and anion exchanger, TOC - RO, mixed 
bed exchanger, chemical storage 
Condensate polishing plant 
Activated carbon filter, cation exchanger, mixed bed 
exchanger, neutralisation, dosing equipment 

300

45

180

 
m³/h 
 
m³/h 
 
 
m³/h 

 
Alstom Power Systems GmbH 
RDK8 Karlsruhe 
Germany 
 

 
Condensate polishing plant 
Cartridge filter, cation exchanger, mixed bed exchanger 

2 x 752
 
m³/h 

 
RWE  
Westfalen 
Germany 
 

 
Cooling tower make-up water  
Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC LC 
sludge treatment with band-pass filter 

2 x 1,360
 
m³/h 

 
E.ON 
Datteln 
Germany 
 
 

 
Demineralisation 
Gravel and activated carbon filtration, cation and anion 
exchanger, TOC - RO, mixed bed, chemical storage 
Condensate polishing plant 
Cartridge filter, cation exchanger, mixed bed exchanger, 
neutralisation 

2 x 85

2 x 650

 
m³/h 
 
 
m³/h 

 
Siemens PG  
 
Pont sur Sambre  
France 

 
Cooling tower  
Biofiltration, denitrification, carbon removal, final filtration, belt 
thickener for rinsing waste water 
Biofit-FDN, BIOFIT FC 

70
 
m³/h 



Client Plant Type Capacity 

 

1E660 Power Ind Rev 16 Page: 5 Of: 21 Date: 15/04/2016 
 

 
RWE AG 
Niederaußem  
Germany 

 
Cooling tower make-up water  

Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC LC 

4 x 4,000 
 
m³/h 

 
Vattenfall Cottbus 
Boxberg/Germany 

 
WWTP 
Sand trap, flocculation, neutralisation, pre-settlement 

700
 
m³/h 

 
Siemens PG  
 
Pont sur Sambre CCPP 
France 
 

 
Cooling tower make-up water  
Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC LC 
Production of boiler feed water (Demineralisation) 

Gravel filter, activated carbon filter, cation exchanger, 
degasser, anion exchanger, mixed bed exchanger 

2 x 240

2 x 8

 
m³/h 
 
 
m³/h 

 
Via Hitachi Oberhausen 
for 
Steag Walsum/Germany 

 
FGD effluent treatment 84

 
m³/h 

 
Alstom Power Spain S.A. 
Malaga 
Spain 
 

 
Production of boiler feed water from municipal water 
after sewage treatment. 
Precipitation, flocculation, ultrafiltration, activated carbon 
filters, reverse osmosis 1+2, mixed bed, neutralisation 

2 x 27.5
 
m³/h 

 
Alstom Power Generation AG 
Maritza/Bulgaria 
 
 

 
Cooling tower make-up water  

(River water treatment) 
Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC L  
Boiler feed water (demineralisation) 

Gravel filter, activated carbon filter, cation exchanger, and 
degasser, anion exchanger, mixed bed exchanger. 

2 x 1,100

2 x 42 

 
m³/h 
 
 
 
m³/h 

 
Alstom Power Italia S. p. a. 
Gissi/Italy 
 

 
Production of boiler feed water from municipal water 
after sewage treatment. Zero discharge plant 
Precipitation, flocculation , ultrafiltration, activated carbon, 
reverse osmosis, mixed bed, evaporator, neutralisation 

2 x 25
 
m³/h 

 
Eon Engineering GmbH 
Scholven/Germany 
 

 
Treatment of wastewater resulting from flue gas 
desulphurisation 
Extension by mercury removal 
Refitting during normal operation 

 

 
Siemens Power Generation 
 
Hamm Uentrop/Germany 

 
Cooling tower make-up water  

(River water treatment) 
Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC L  
Boiler feed water (demineralisation) 

Gravel filter, activated carbon filter, cation exchanger, 
degasser, anion exchanger, mixed bed exchanger. 
Condensate Polishing 
Cartridge Filter (backwash), external regenerated mixed bed 
exchanger 

2 x 500

2 x 16

2 x 195

 
m³/h 
 
 
 
m³/h 
 
 
m³/h 

 
RWE AG 
Essen/Germany 
KW Niederaußem 
 

 
Automation of the demin plant 

Optimization of the process water plant in Block BoA 1. The 
demineralisation plant with a capacity of 
is being upgraded, extended by a regeneration station and 
automated. 

2 x 220
 
m³/h 

 
E.On Engineering GmbH 
Datteln/Germany 
 

 
Treatment of wastewater resulting from flue gas 
desulphurisation 

Extension by mercury removal 
Refitting during normal operation 

 

 
Siemens PG  
Ras Laffan 
Qatar 

 
Boiler feed water (demineralisation) 
 
Mixed bed after evaporation 

2 x 90
 
m³/h 



Client Plant Type Capacity 

 

1E660 Power Ind Rev 16 Page: 6 Of: 21 Date: 15/04/2016 
 

 
Petrom SA 
Pitesti/Romania 
 

 
Treatment of process condensate 

Cation exchanger, degasser, mixed bed 
Demineralisation plant 
Gravel filter, cation and anion exchanger, mixed bed 

2 x 15

2 x 55

 
m³/h 
 
m³/h 

 
Minera Escondida Ltda. 
Via Aguasin Lt.a 
Chile 
 
 

 
River water treatment 
Flocculation, decarbonisation, sedimentation, Clarification 
reactor FLOCOPAC-l  
Reverse osmosis 

1 x 350

2 x 80

 
m³/h 
 
m³/h 

 
Mark-E AG 
Herdeke/Germany 
 

 
Refurbishment and optimisation of the demineralisation 
plant and the condensate polishing plant. 

 

 
Eon Engineering GmbH 
Schkopau/Germany 
 

 
Treatment of wastewater resulting from flue gas 
desulphurisation 
Extension of capacity 
Refitting and extension largely including existing components 
during normal plant operation. 

25
 
m³/h 

 
Südzucker Bioethanol GmbH 
Zeitz/Germany 
 
 

 
Boiler feed water 
Gravel filter, decarbonisation, reverse osmosis, degasser, 
mixed bed.  
Process water treatment 

Ultrafiltration, reverse osmosis. 
Anaerobic-aerobic waste water treatment 
ANAFIT-FB / BIOFIT-H / FILTRO-B 

2 x 40

2 x 50

235
11.1 

 
m³/h 
 
m³/h 
 
m³/h 
t BOD/d 

 
Formosa Petrochemie Corporation 
Taiwan 
 

 
Condensate Polishing 
 
PW Mixed bed 

2 x 300
 
m³/h 

 
Nan Ya Plastic Corp. 
 
Taiwan 
 
 

 
River water treatment 
Flocculation, Sedimentation 
System FLOCOPAC-L 
Sand filtration 
System FILTRO-G 

1 x 5,000

1 x 1,250

 
m³/h 
 
m³/h 

 
Uhde GmbH, Dortmund 
For 
Saudi Arabia Fertiliser Company 
 

 
Treatment of condensate cartridge filter: 
Cartridge filter, mixed bed exchanger 
Treatment of Deionate (desalination): 
Activated carbon filter, cation exchanger, trickling degasser, 
anion exchanger 

3 x 400

2 x 300

 
m³/h 
 
m³/h 

 
Infraserv Gendorf 
Burgkirchen/Germany 

 
Demineralisation: 

Cation exchanger,  anion exchanger   
2 x 180

 
m³/h 

 
Siemens PG Madrid 
For 
Gas Natural in Arrubal/Spain 